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1.1.

2.1.

2.2.

2.3.

ADMINISTRATIVE DATA

Scope

WipAir 8000-2.5 GHz

This document describes the measurement procedures and tests for Radiated and
conducted emission testing of the WipAir 8000 2.5 GHz manufactured by WavelP

Ltd.

GENERAL INFORMATION

Description of equipment Under Test

Equipment Under Test

WipAir 8000-2.5 GHz

FCCID QQ2-WABK?25X
Manufacturer WavelP Ltd.
Serial Numbers 041A0400157E
Mode of Operation Tranceiver MODE

Transceiver operating frequency

2496 MHz — 2690 MHz

Year of Manufacture 2015

Applicant Information:

Applicant WavelP Ltd

Applicant Address Teradion Indistrial park, Misgav 20179, Israel
Telephone +972-4-9027000

FAX +972-4-9990324

The testing was observed by AMIT ARAZI

Test Performance:

Dates of testing November 2015

Test Laboratory Location

Elbit Systems Land and C*I Ltd., EMC LAB,
Hashoftim 26 Holon 58102 ISRAEL
Tel: 972-3-5574476 Fax: 972-3-5575320

Applicable EMC Specification

Federal Communication Commission (FCC), FCC
47 CFR Part 27
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3. TEST SUMMARY AND SIGNATURES.

Elbit Systems Land and C*I Ltd., EMC Laboratory has completed testing of E.U.T in
accordance with the requirements of the FCC 47 CFR 2.1046 - 2.1055.

The E.U.T was found to comply with the requirements of the FCC Part 27
Regulations given below

Test Test Description Section Pass/Fail
1 Occupied bandwidth 2.1049, 27.53(m) Pass
2 Maximum output power and Peak power spectral density | 2.1046, 27.50(h) Pass
3 Band Edge 2.1051, 27.53(m) Pass
4 Conducted spurious emissions 2.1051, 27.53(m) Pass
6 Radiated spurious emissions 2.1053, 27.53(m) Pass
7 Frequency Stability Temperature 2.1055(a)(1), 27.54 Pass
8 Frequency Stability voltage 2.1055(d), 27.54 Pass
3.1 Test performed by:
. Arbitman g
3.2. Test Report prepared by:
M. Reuben
3.3. Test Report Approved by:

Mr. Samuel Cohen EMC Lab. Manager ﬂ;
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4. E.U.T INFORMATION
4.1. E.U.T description

WipAir 8000-2.5 GHz is WavelP’s wireless point-to-point and point to multi point
broadband wireless communication system. The system uses dual or single radio
channels, (defined by software) in the 2.5 GHz licensed band, utilizing 5, 10 14 & 20
MHz channels, OFDM modulation, and TDD Spectrum Management.

The total conducted output power is up to 1Watt (sum of both channels), with
dynamic range of ~ 40 dB.

EUT was tested in MIMO mode (duel channel)

EUT Technical characteristics

Transmitter characteristics Notes
Assigned frequency 2496 MHz — 2690 MHz
2500-2687MHZ 5MHz Channel
Operating Frequency range 2501-2685MHZ 10MHz Channel
2503-2682MHZ 14MHz Channel
2506-2680MHZ 20MHz Channel
Antenna Ports TNC For detached option only
Modulations type QPSK, 4QAM, 16QAM, 64QAM
Multiplexing type OFDM
Modulating Test Signal PRBS 100% duty cycle MAX power.
Antenna type
Antenna Type Model Gain 2.5 GHz (dBi) Dimension
Flat panel DA-24-135D-045 135 200x200x15
Flat panel DA-24-160D-020 16 305x305x15
Flat panel DP-24-175D-020 17.5 371x371x40
Flat panel SDP-24-150D-060 15 430x165x35
Flat panel SDP-24-140D-090 14 430x165x35
Flat panel SDP-24-160D-090 16 700%133x57
Flat panel SDP-24-150D-120 15 700%x133%x57
Flat panel SA-24-150V-060 15 450x165x35
Flat panel SA-24-140V-090 14 450x165x35
Flat panel SA-24-130V-120 13 450x165x35
Flat panel SA-24-180V-060 18 1000x160x60
Flat panel SA-24-170V-090 17 1000x160x60
Flat panel SA-24-160V-120 16 1000%160x60
Grid DA-24-240D-011 24 600x300
Dish DP-24-220D-011 22 2ft
Dish DP-24-270D-006 27 4ft
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4.2. E.U.T Test Configuration
E.UT. test configuration is shown in figure below:
RF port B
RF port A
EUT
LAN
POE
-110VAC
43. E.U.T Mode of Operation description
2496 MHz — 2690 MHz TRANCEIVER
4.4. "Preliminary tests were performed to ascertain the worst case modulation and

TX power. The EUT automatically reduces the TX power in order to meet
amplifiers linearity requirements at 16QAM and 64 QAM. All measurements
were performed at worst case 100% duty cycle, setting to maximum transmit
output power 30dBm PRBS data, QPSK modulation."
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5. OCCUPIED BANDWIDTH
Equipment Under Test WipAir 8000-2.5 GHz
Test Method According to FCC §2.1049, 27.53(m)
Date 08.11.2015
Relative Humidity 40%
Ambient Temperature | 25°C
Air Pressure 1010 hPa
Test Setup Figure 1
Testing Engineer: I. Arbitman Date 08.11.2015
5.1. Test Results Summary & Conclusions
The E.U.T was found in compliance with Bandwidth of the emission fundamental
frequency requirement.
5.2. Limits of bandwidth
The test unit shall meet the limits of Table 1
Table 1: Bandwidth Limits
Maximum Allowed
. . Bandwidth (MHz)
Asmgne(ﬁ/“irsquency Channe(:vliazr;dWldth (The carrier frequency shall be
within the frequency block
edges)
5 5
2496- 2690 10 10
14 14
20 20
5.3. Test Instrumentation and Equipment
Table 2: Test Instrumentation and Equipment
Item Model P/N Manufacturer | Next Date Calibration
Spectrum Analyzer N9020A 20041738908 | Agilent 14.09.2016
30 dB Attenuator 769-30 Narda 21.05.2016
5.4. Test Procedure

As per 47 CFR, Section 2.1049

The EUT was set up as shown in Figure 1. The EUT was started and sufficient time
for stabilization was allowed.

The transmitter occupied 99% bandwidth was measured with spectrum analyzer and
are shown in the Tables Nos. 3-10
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5.5. Test Setup
EUT Attenuator 30db Epectrum Analyze
Termination
50 ohm
Figure 1: Occupied Bandwidth Test Setup
5.6. Results for Port A
Table 3: 5 MHz Bandwidth Test Result
Frequency (MHz) | Bandwidth (MHz) Limits (MHz) Margin (MHz) Plot No PASS/FAIL
Low - 2500 4.4668 5 0.5332 1 Pass
Middle — 2593 4.5327 5 0.4673 2 Pass
High - 2687 47171 5 0.2829 3 Pass
Table 4: 10 MHz Bandwidth Test Result
Frequency (MHz) | Bandwidth (MHz) Limits (MHz) Margin (MHz) Plot No PASS/FAIL
Low - 2501 8.8643 10 1.1357 4 Pass
Middle — 2593 9.0410 10 0.959 5 Pass
High - 2685 9.1493 10 0.8507 6 Pass
Table 5: 14 MHz Bandwidth Test Result
Frequency (MHz) | Bandwidth (MHz) Limits (MHz) Margin (MHz) Plot No PASS/FAIL
Low - 2503 12.079 14 1.921 7 Pass
Middle — 2593 12.172 14 1.828 8 Pass
High - 2682 12.323 14 1.677 9 Pass
Table 6: 20 MHz Bandwidth Test Result
Frequency (MHz) | Bandwidth (MHz) Limits (MHZz) Margin (MHz) Plot No PASS/FAIL
Low - 2506 17.942 20 2.058 10 Pass
Middle — 2593 18.147 20 1.853 11 Pass
High - 2608 18.525 20 1.475 12 Pass
5.7. Results for Port B
Table 7: 5 MHz Bandwidth Test Result
Frequency (MHz) | Bandwidth (MHz) Limits (MHz) Margin (MHz) Plot No PASS/FAIL
Low - 2500 4.5077 5 0.4923 13 Pass
Middle — 2593 4.5299 5 0.4701 14 Pass
High - 2687 4.6951 5 0.3049 15 Pass
Table 8: 10 MHz Bandwidth Test Result
Frequency (MHz) | Bandwidth (MHz) Limits (MHz) Margin (MHz) Plot No PASS/FAIL
Low - 2501 8.858 10 1.142 16 Pass
Middle — 2593 9.003 10 0.997 17 Pass
High - 2685 9.0696 10 0.9304 18 Pass
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Table 9: 14MHz Bandwidth Test Result
Frequency (MHz) | Bandwidth (MHz) Limits (MHz) Margin (MHz) Plot No PASS/FAIL
Low - 2503 12.090 14 1.91 19 Pass
Middle — 2593 12.136 14 1.864 20 Pass
High - 2682 12.348 14 1.652 21 Pass
Table 10: 20MHz Bandwidth Test Result
Frequency (MHz) | Bandwidth (MHz) Limits (MHz) Margin (MHz) Plot No PASS/FAIL
Low - 2506 17.950 20 2.05 22 Pass
Middle — 2593 18.151 20 1.849 23 Pass
High - 2608 18.515 20 1.485 24 Pass
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Agilent Spectrum Analyzer - Dccupbed BW
Center Freq 2.500000000 GHz Center Freq: 2.500000000 GHz
{ Trig:Free Run Avg|Held>10/10

#Atten: 6 dB Radio Device: BTS

S Gaincl ow

Ref Offset 32 dB
Ref 25.00 dBm

P i S g L VAN L L W) "’\'. AT AT AT U R S P S TR
/ LS P, S N
/ g

A _J’.:,z,.‘."w*"
Center 2.5 GHz
Res BW 68 kHz

Span 7.5 MHz
VEBW 680 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 27.1 dBm

4.4668 MHz
2.787kHz ~ OBW Power 99.00 %
4.925MHz  x dB -20.00 dB

Transmit Freq Error
x dB Bandwidth

Plot Occupied BW 99% / 1

L) 03:01: 13 PMNov 08, 2015
Ref Value 25.00 dBm Center Freq: 2.593000000 GHz Radio Std: None
B Trig: Free Run AvglHold:>10/10
MFGain:Low #Amen: € dB Radlo Device: BTS

Ref Offset 32 dB
Ref 25.00 dBm

PV A N
f

¢

Sweep 1.533 ms

Center 2.593 GHz
IRes BW 68 kHz VBW 680 kHz
N ——

Total Power

Occupied Bandwidth
4.5327 MHz

Transmit Freq Error -3.922 kHz
x dB Bandwidth 5.216 MHz

OBW Power 99.00 %
x dB -20.00 dB

Plot Occupied BW 99% / 2
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Agilent Spectrum Analyzer - Dccupied BW

Center Freq 2.687000000 GHz Center Freq: 2687000000 GHz
—  Trig:Free Run Avg|Hold:>10/10

MFGaimlow —  #Atten:6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 25.00 dBm

Center 2.687 GHz Span 7.5 MHz
Res BW 68 kHz VBW 680 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 27.2 dBm
4.7171 MHz

Transmit Freq Error 7.807 kHz OBW Power 99.00 %
x dB Bandwidth 6.301 MHz x dB -20.00 dB

Plot Occupied BW 99% / 3

Agilent Spectrum Analyzer - Dccupied BW
q ( 03:13 18 PMNov (8 2015
Span 15.000 MHz Center Freq: 2501000000 GHz Radio Std: None
) Trig: Free Run Avgl|Hold>10/10
¥IFGaln:L ow #Anen: 6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 25.00 dBm

o T s e (S Sy LY ARV e I e
~ \
A

et
o L
A 44‘\‘:"# 3

‘v
§ [N Wy
T

r
Center 2.501 GHz
Res BW 150 kHz VBW 1.5 MHz Sweep 1ms
-

Occupied Bandwidth Total Power

8.8643 MHz

Transmit Freq Error -6.784 kHz OBW Power 99.00 %
x dB Bandwidth 9.760 MHz x dB -20.00 dB

Plot Occupied BW 99% / 4
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Agilent Spectrum Analyzer - Decupied BW
7 . 03:17:35 PMNov €, 2015
Center Freq 2.593000000 GHz Center Freq: 2593000000 GHz Radlo Std: None
By Trig: Free Run Avg|Hold:>10/10
¥FGaln:l ow #Aten: 6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 25.00 dBm

. I 2
e A A AN G VS i, AR A S A WA I N g A
! i/ N

/
of
/
’ o
Ll

aaft

RSP ¥ )

| AR

Center 2.593 GHz
Res BW 150 kHz VBW 1.5 MHz

Occupied Bandwidth Total Power 27.2 dBm
9.0410 MHz

Transmit Freq Error <5.214 kHz OBW Power 99.00 %
x dB Bandwidth 10.21 MHz x dB -20.00 dB

Plot Occupied BW 99% / 5

Agilent Spectrum Analyzer - Decupied BW
1 ( 03:29: 11 PMNov (8 2015
Center Freq 2.685000000 GHz Center Freq: 2685000000 GHz Radlo Std: None
) Trig:Free Run AvglHold:> 10410
#¥FGaln:L ow #Anen: 6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 25.00 dBm

A T e e e — Ry
~ et * “n W1 Y (R
Soves VW ewr VAW LA AN e WA -~

v,
v

Center 2.685 GHz N
Res BW 150 kHz VBW 1.5 MHz Sweep 1ms
-

Occupied Bandwidth Total Power

9.1493 MHz

Transmit Freq Error -14.253 kHz OBW Power 99.00 %
x dB Bandwidth 10.58 MHz x dB -20.00 dB

Mea 3 Alignment Complated

Plot Occupied BW 99% / 6
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Agilent Spectrum Analyzer - Decupied BW
. 03:30:32 PMNow 08 2015
Ref Value 20.00 dBm Center Freq: 2504000000 GHz Radlo Std: None
&0 Trig:Free Run AvglHold:>10/10
#FGaln:l ow #Aten: 6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 20.00 dBm

| ¢ MY -~ AV x
."‘-’\/~”~‘."'~\""4"v[ PRI w1 PN B v T v VS '”'4'-'.,-‘--4

-
] PR o
Ly o vl
be Uy

Center 2.504 GHz
Res BW 200 kHz VBW 2 MHz

Occupied Bandwidth Total Power 26.9 dBm
12.079 MHz

Transmit Freq Error 9.759 kHz OBW Power 99.00 %
x dB Bandwidth 13.10 MHz x dB -20.00 dB

Plot Occupied BW 99% / 7

Agilent Spectrum Analyzer - Decupied BW
1 ( 03:32:58 PMNov (8 2015
Center Freq 2.593000000 GHz Center Freq: 2593000000 GHz Radlo Std: None
) Trig: Free Run AvglHold:> 10410
#¥FGaln:L ow #Anen: 6 dB Radio Device: BTS

Ref Offset 32 dB
v Ref 20.00 dBm

'_.“.__w.<.>4—'-/'x..~\‘.f“w.ﬁ..v\»nN-’n ~ i A

W/

Center 2.593 GHz N
Res BW 200 kHz VBW 2 MHz Sweep 1ms
-

Occupied Bandwidth Total Power 26.7 dBm

12.172 MHz

Transmit Freq Error -9.614 kHz OBW Power 99.00 %
x dB Bandwidth 13.33 MHz x dB -20.00 dB

Plot Occupied BW 99% / 8
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Agilent Spectrum Analyzer - Decupied BW
J { 03:37: 24 PMNov 08 2015
Center Freq 2.682000000 GHz Center Freq: 2.652000000 GHz Radlo Std: None
By Trig: Free Run Avg|Hold:>10/10
¥FGaln:l ow #Aten: 6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 20.00 dBm

ot Y- VGVY Y TAF = I e
ey Vi VRN M O T N U WY o T F
. v Ny
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f
f
"
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X

el
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Center 2.682 GHz
Res BW 200 kHz VBW 2 MHz

Occupied Bandwidth Total Power 26.0 dBm
12.323 MHz

Transmit Freq Error -102 Hz OBW Power 99.00 %
x dB Bandwidth 14.26 MHz x dB -20.00 dB

Plot Occupied BW 99% / 9

Agilent Spectrum Analyzer - Dccupied BW
L A 03:40: 32 PMNov 08 2015
Span 30.000 MHz Center Freq: 2507000000 GHz Radlo Std: None
) Trig:Free Run AvglHold:> 10410
#¥FGaln:L ow #Anen: 6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 20.00 dBm

"3 o NGRS N = =% A i A
A A N S P T A, SN V& \\‘j‘ Ve

PLw ™~
\

\/
v

Center 2.507 GHz N Span 30 MHz
Res BW 270 kHz VBW 2.7 MHz Sweep 1ms
-

Occupied Bandwidth Total Power 26.9 dBm

17.942 MHz

Transmit Freq Error 3.131 kHz OBW Power 99.00 %
x dB Bandwidth 20.45 MHz x dB -20.00 dB

Plot Occupied BW 99% / 10
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Agilent Spectrum Analyzer - Dccupied BW

Center Freq 2.593000000 GHz Center Freq: 263000000 GHz
—  Trig:Free Run Avg|Hold:>10/10

MFGaimlow —  #Atten:6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 20.00 dBm

Center 2.593 GHz
Res BW 270 kHz VBW 2.7 MHz

Occupied Bandwidth Total Power 26.7 dBm
18.147 MHz

Transmit Freq Error -12.280 kHz OBW Power 99.00 %
x dB Bandwidth 20.86 MHz x dB -20.00 dB

Plot Occupied BW 99% / 11

Agilent Spectrum Analyzer - Dccupied BW
) 3 04:04: 20 PMNov €, 2015
Center Freq 2.679000000 GHz Center Freq: 2679000000 GHz Radio Std: None
) Trig: Free Run AvglHold:> 10410
#¥FGaln:L ow #Anen: 6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 20.00 dBm

o A M\ N
SN T\ i e,

VA

A

|
Pain o™

Center 2.679 GHz N
Res BW 270 kHz VBW 2.7 MHz Sweep 1ms
-

Occupied Bandwidth Total Power 25.9 dBm

18.525 MHz

Transmit Freq Error 7.044 kHz OBW Power 99.00 %
x dB Bandwidth 21.98 MHz x dB -20.00 dB

Plot Occupied BW 99% / 12
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Agilent Spectrum Analyzer - Dccupied BW
( 03:04:52 PMNoY 08, 2015
Center Freq 2.500000000 GHz Center Freq: 2500000000 GHz Radlo Std: None
By Trig: Free Run Avg|Hold:>10/10
#IFGain:L ow #Aten: 6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 25.00 dBm

Y et etk Ut Vo LT P, AL P i ST ot B S g,
/ W |/ \

o

3

Center 2.5 GHz i Span 7.5 MHz
Res BW 68 kHz VBW 680 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 26.2 dBm
4.5077 MHz

Transmit Freq Error 1.185 kHz OBW Power 99.00 %
x dB Bandwidth 5.137 MHz x dB -20.00 dB

Plot Occupied BW 99% / 13

Agilent Spectrum Analyzer - Decupied BW

1 R 03:02:23 PMNov 8 2015
Ref Value 25.00 dBm Center Freq: 2.593000000 GHz Radlo Std: None
Trig: Free Run Avg|Hold:>10/10

#¥FGaln:L ow * #Awen: 6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 25.00 dBm

Center 2.593 GHz N
Res BW 68 kHz VBW 680 kHz
-

Occupied Bandwidth Total Power 26.7 dBm

4.5299 MHz

Transmit Freq Error -7.361 kHz OBW Power 99.00 %
x dB Bandwidth 5.068 MHz x dB -20.00 dB

Plot Occupied BW 99% / 14
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Agilent Spectrum Analyzer - Dccupied BW

Center Freq 2.687000000 GHz Center Freq: 2687000000 GHz
—  Trig:Free Run Avg|Hold:>10/10

MFGaimlow —  #Atten:6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 25.00 dBm

" ) Al AN ®
B L L

W

Center 2.687 GHz Span 7.5 MHz
Res BW 68 kHz VBW 680 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 25.9 dBm
4.6951 MHz

Transmit Freq Error 12.225 kHz OBW Power 99.00 %
x dB Bandwidth 6.684 MHz x dB -20.00 dB

Plot Occupied BW 99% / 15

Agilent Spectrum Analyzer - Dccupied BW
L : 03:14: 10 PMNov 08, 2015
Span 15.000 MHz Center Freq: 2.501000000 GHz Radlo Std: None
) Trig:Free Run AvglHold:> 10410
#¥FGaln:L ow #Anen: 6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 25.00 dBm
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Center 2.501 GHz
Res BW 150 kHz VBW 1.5 MHz Sweep 1ms
-

Occupied Bandwidth Total Power 26.3 dBm

8.8580 MHz

Transmit Freq Error -7.268 kHz OBW Power 99.00 %
x dB Bandwidth 9.710 MHz x dB -20.00 dB

Plot Occupied BW 99% / 16
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Agilent Spectrum Analyzer - Dccupied BW

Center Freq 2.593000000 GHz Center Freq: 263000000 GHz
—  Trig:Free Run Avg|Hold:>10/10

MFGaimlow —  #Atten:6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 25.00 dBm
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Center 2.593 GHz
Res BW 150 kHz VBW 1.5 MHz

Occupied Bandwidth Total Power 27.2 dBm
9.0030 MHz

Transmit Freq Error 800 Hz OBW Power 99.00 %
x dB Bandwidth 10.62 MHz x dB -20.00 dB

Plot Occupied BW 99% / 17

Agilent Spectrum Analyzer - Decupied BW
1 ( 03:27:24 PMNov 8 2015
Center Freq 2.685000000 GHz Center Freq: 2685000000 GHz Radlo Std: None
oy Trig:Free Run AvglHold:> 10410
#¥FGaln:L ow #Anen: 6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 25.00 dBm

Center 2.685 GHz N
Res BW 150 kHz VBW 1.5 MHz Sweep 1ms
-

Occupied Bandwidth Total Power 26.3 dBm

9.0696 MHz

Transmit Freq Error 9.158 kHz OBW Power 99.00 %
x dB Bandwidth 10.51 MHz x dB -20.00 dB

Plot Occupied BW 99% / 18
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Agilent Spectrum Analyzer - Dccupied BW

.Ref Value 20.00 dBm Center Freq: 2.504000000 GHz
—  Trig:Free Run Avg|Hold:>10/10

MFGaimlow —  #Atten:6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 20.00 dBm
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Center 2.504 GHz
Res BW 200 kHz VBW 2 MHz

Occupied Bandwidth Total Power 26.5 dBm
12.090 MHz

Transmit Freq Error 6.343 kHz OBW Power 99.00 %
x dB Bandwidth 13.07 MHz x dB -20.00 dB

Plot Occupied BW 99% / 19

Agilent Spectrum Analyzer - Decupied BW
1 ( 03:34. 30 PMNov (8 2015
Center Freq 2.593000000 GHz Center Freq: 2593000000 GHz Radlo Std: None
oy Trig: Free Run AvglHold:> 10410
#¥FGaln:L ow #Anen: 6 dB Radio Device: BTS

Ref Offset 32 dB
v Ref 20.00 dBm

Center 2.593 GHz N
Res BW 200 kHz VBW 2 MHz Sweep 1ms
-

Occupied Bandwidth Total Power 26.1 dBm

12.136 MHz

Transmit Freq Error -8.303 kHz OBW Power 99.00 %
x dB Bandwidth 13.31 MHz x dB -20.00 dB

Plot Occupied BW 99% / 20
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Agilent Spectrum Analyzer - Dccupied BW
J { 03:38: 30 PMNov 08, 2015
Center Freq 2.682000000 GHz Center Freq: 2652000000 GHz Radlo Std: None

&0 Trig:Free Run AvglHold:>10/10
#FGaln:l ow #Aten: 6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 20.00 dBm
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Center 2.682 GHz
Res BW 200 kHz VBW 2 MHz

Occupied Bandwidth Total Power 25.9 dBm
12.348 MHz

Transmit Freq Error 412 Hz OBW Power 99.00 %
x dB Bandwidth 14.30 MHz x dB -20.00 dB

Plot Occupied BW 99% / 21

Agilent Spectrum Analyzer - Decupied BW
1 g 03:41:06 PMNoY 08 2015
Span 30.000 MHz Center Freq: 2507000000 GHz Radlo Std: None
) Trig:Free Run AvglHold:> 10410
#¥FGaln:L ow #Anen: 6 dB Radio Device: BTS

Ref Offset 32 dB
Ref 20.00 dBm

Lo I G e 3
e //n"‘-.'r«" WA,

Center 2.507 GHz ‘ B N B B ) Span 30 MHz
Res BW 270 kHz VBW 2.7 MHz Sweep 1ms
-

Occupied Bandwidth Total Power 27.1 dBm
17.950 MHz

Transmit Freq Error 2.296 kHz OBW Power 99.00 %
x dB Bandwidth 20.32 MHz x dB -20.00 dB

Plot Occupied BW 99% / 22

23/102 EMC/30020FC15153 11.11.2015




Elbit Systems

Agilent Spectrum Analyzer - Dccupied BW

Center Freq 2.593000000 GHz

#FGaln:L ow

WipAir 8000-2.5 GHz

Center Freq: 2593000000 GHz

Trig:Free Run
#Anten: 6 dB

Avg|Hold:>10/10

Radio Device: BTS

Ref Offset 32 dB
Ref 20.00 dBm
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Center 2.593 GHz
Res BW 270 kHz

VBW 2.7 MHz

Occupied Bandwidth
18.151 MHz

5.198 kHz
20.91 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

26.7 dBm

99.00 %
-20.00 dB

Plot Occupied BW 99% / 23

Agilent Spectrum Analyzer - Decupied BW

Center Freq 2.679000000 GHz

¥IFGaln:L ow

Ref Offset 32 dB
Ref 20.00 dBm

Center Freq: 2679000000 GHz
AvglHold:>10/10

Trig: Free Run
#Anen: 6 dB

03:05:17 PMNov 08 2015

Radlo Std: None

Radio Device: BTS

Center 2.679 GHz
Res BW 270 kHz
-

VBEW 2.7 MHz

Span 30 MHz
Sweep 1ms

Occupied Bandwidth

18.515 MHz
5.666 kHz
21.82 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

25.7 dBm

99.00 %
-20.00 dB

Plot Occupied BW 99% / 24
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6. PEAK OUTPUT POWER
Equipment Under Test WipAir 8000-2.5 GHz
Test limit According to FCC §2.1046, 27.50(h)
Date 08.11.2015
Relative Humidity 40%
Ambient Temperature | 25°C
Air Pressure 1010 hPa
Test Setup Figure 2
Testing Engineer: I. Arbitman Date 08.11.2015
6.1. Test Results Summary & Conclusions
The E.U.T was found in compliance with Peak Output Power requirements
6.2. Limits of Peak Output Power according FCC Part 27, Sub Part C 27.5 (h) (1)
The tests shall meet the limits of Table 6.
Table 11: Limits for Peak Output Power and Spectral Density
Assigned F o | Bandwidth Maximum Peak Output Power
ssigned Frequency annel Bandwi
(MH2) (MH2) 63dBm-+10log(CBW/6)
dBm
5 62.2
10 65.2
2496 - 2590
14 66.67
20 68.2
6.3. Test Instrumentation and Equipment
Table 12: Test Instrumentation and Equipment
Item Model P/N Manufacturer | Next Date Calibration
Spectrum Analyzer N9020A 20041738908 | Agilent 14.09.2016
30 dB Attenuator 769-30 Narda 21.05.2016
6.4. Test Procedure

As per 47 CFR, Section 2.1046 TIA/EIA-603-C, Section 2.2.1
The test setup is shown in Figure 2

The EUT was set to transmit at 100% duty cycle, at highest transmitting power and
sufficient time for stabilization was allowed.

Power measurements were performed for top, middle and bottom frequencies, for
each channel, BW 5, 10, 14and 20 MHz.

According to FCC §2.1046 & 27.50(h); (i) The maximum EIRP of a main, booster or
base station shall not exceed 33dBW + 10log(X/Y) dBW, where X is the actual
channel width in MHz and Y is either 6 MHz if prior to transition or the station is in
the MBS following transition or 5.5 MHz if the station is in the LBS and UBS
following transition, except as provided in paragraph (h)(1)(ii) of this section.
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The EUT was connected to the spectrum analyzer through an appropriate attenuator
and accounted for cable loss in the settings.

Note: The 30dB attenuator has been considered in the measurements results.

Total output power was calculated as a sum of ‘Peak output power Channel A + Peak
output power Channel B’.

6.5. Test Setup
EUT Attenuator 30db Spectrum Analyzer
Termination
50 ohm
Figure 2: Field strength of fundamental test setup
6.6. Output Power Test Results for Port A

Table 13: 5 MHz BW Test Results

Frequency Measured Peak Output Limit Margin Plot Pass/
(MHz) Power (dBm) (dBm) (dBm) Reference Fail
Low - 2500 27.39 62.2 34.81 1 Pass
Middle — 2593 27.26 62.2 34.94 2 Pass
High - 2687 27.58 62.2 34.62 3 Pass
Table 14: 10 MHz BW Test Results
Frequency Measured Peak Output Limit Margin Plot Pass/
(MHz) Power (dBm) (dBm) (dBm) Reference Fail
Low - 2501 27.65 65.2 37.55 4 Pass
Middle — 2593 27.70 65.2 375 5 Pass
High - 2685 27.34 65.2 37.86 6 Pass
Table 15: 14 MHz BW Test Results
Frequency Measured Peak Output Limit Margin Plot Pass/
(MHz2) Power (dBm) (dBm) (dBm) Reference Fail
Low - 2503 27.15 66.67 39.52 7 Pass
Middle — 2593 27.04 66.67 39.63 8 Pass
High - 2682 26.33 66.67 40.34 9 Pass
Table 16: 20 MHz BW Test Results
Frequency Measured Peak Output Limit Margin Plot Pass/
(MHz) Power (dBm) (dBm) (dBm) Reference Fail
Low - 2506 27.04 68.2 41.16 10 Pass
Middle — 2593 27.07 68.2 41.13 11 Pass
High - 2680 26.95 68.2 41.25 12 Pass
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6.7. Output Power Test Results for Port B
Table 17: 5 MHz BW Test Results
Frequency Measured Peak Output Limit Margin Plot Pass/
(MHz) Power (dBm) (dBm) (dBm) Reference Fail
Low - 2500 26.69 62.2 35.51 13 Pass
Middle — 2593 27.01 62.2 35.19 14 Pass
High - 2687 26.43 62.2 35.77 15 Pass
Table 18: 10 MHz BW Test Results
Frequency Measured Peak Output Limit Margin Plot Pass/
(MHz) Power (dBm) (dBm) (dBm) Reference Fail
Low - 2501 26.28 65.2 38.92 16 Pass
Middle — 2593 27.00 65.2 38.2 17 Pass
High - 2685 26.32 65.2 38.88 18 Pass
Table 19: 14 MHz BW Test Results
Frequency Measured Peak Output Limit Margin Plot Pass/
(MHz) Power (dBm) (dBm) (dBm) Reference Fail
Low - 2503 26.89 66.67 39.78 19 Pass
Middle — 2593 26.80 66.67 39.87 20 Pass
High - 2682 26.32 66.67 40.35 21 Pass
Table 20: 20 MHz BW Test Results
Frequency Measured Peak Output Limit Margin Plot Pass/
(MHz) Power (dBm) (dBm) (dBm) Reference Fail
Low - 2506 27.00 68.2 41.2 22 Pass
Middle — 2593 26.87 68.2 41.33 23 Pass
High - 2680 26.53 68.2 41.67 24 Pass
6.8. Peak Output Power Calculated Results for both ports
. RF output power = SA reading at outputs summed in linear terms;
=10 log [10" (Pant/10) + 10" (Pant2/10)]
Table 21: 5 MHz BW Test Results
Frequency Peak Output Power (dBm) Calculated Peak Output Limit Pass/
(MHz2) Port A Port B Power (dBm) (dBm) Fail
Low - 2500 27.39 26.69 30.064 62.2 Pass
Middle — 2593 27.26 27.01 30.147 62.2 Pass
High - 2687 27.58 26.43 30.053 62.2 Pass
Table 22: 10 MHz BW Test Results
Frequency Peak Output Power (dBm) Calculated Peak Output Limit Pass/
(MHz) Port A Port B Power (dBm) (dBm) Fail
Low - 2501 27.65 26.28 30.029 65.2 Pass
Middle — 2593 27.70 27.00 30.374 65.2 Pass
High - 2685 27.34 26.32 29.870 65.2 Pass
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Table 23: 14 MHz BW Test Results
Frequency Peak Output Power (dBm) Calculated Peak Output Limit Pass/
(MHz) Port A Port B Power (dBm) (dBm) Fail
Low - 2503 27.15 26.89 30.032 66.67 Pass
Middle — 2593 27.04 26.80 29.931 66.67 Pass
High - 2682 26.33 26.32 29.335 66.67 Pass

Table 24: 20 MHz BW Test Results

Frequency Peak Output Power (dBm) Calculated Peak Output Limit Pass/
(MHz) Port A Port B Power (dBm) (dBm) Fail
Low - 2503 27.04 27.00 30.030 68.2 Pass
Middle — 2593 27.07 26.87 29.981 68.2 Pass
High - 2682 26.95 26.53 29.755 68.2 Pass

28/102 EMC/30020FC15153 11.11.2015



Elbit Systems

Photograph for Conducted Measurement Test Setup/ 2
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Agilent Spectrum Analyzer - Channel Power

VBW 3.0000 MHz
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Trig: Free Run AvglHold:>10/10
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Agilent Spectrum Analyzer - Channel Power
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Sweep 1ms

Power Spectral Density
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Plot Peak Output Power/ 2
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Agilent Spectrum Analyzer - Channel Power
015
Center Freq: 2687000000 GHz Radlo Std:
~ Trig: Free Run AvglHold:>10/10
MFGain:Low #Anen: 6 dB Radlo Device: BTS

Ref Offset 32 dB
Ref 30.00 dBm
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Plot Peak Output Power/ 3

Agilent Spectrum Analyzer - Channel Power
11 02:04:24 PMNow 06, 2015
Span 15.000 MHz Center Freq: 2501000000 GHz Radlo Std: None
B Trig: Free Run AvglHold:>10/10
MFGain:Low #Amen: € dB Radlo Device: BTS
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Channel Power Power Spectral Density

27.65 dBm /10 MHz -42.35 dBm /Hz

Plot Peak Output Power/ 4
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Agilent Spectrum Analyzer - Channel Power
02:06:01 PMNov 08
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Agilent Spectrum Analyzer - Channel Power
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Agilent Spectrum Anatyzer - Channel Power
a2 S8 PMNov CE
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Agilent Spectrum Analyzer - Channel Power
o 02:12: 10 PMNov 06, 2015
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Agilent Spectrum Analyzer - Channel Power

02:13 25 PMNov 08 2015
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Agilent Spectrum Analyzer - Channel Power
= 02:16:52 PMNov D8, 2015
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Agilent Spectrum Analyzer - Channel Power
02;15.06 PMNhov 08
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Agilent Spectrum Analyzer - Channel Power
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Agilent Spectrum Analyzer - Channel Power
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Agilent Spectrum Analyzer - Channel Power
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Agilent Spectrum Analyzer - Channel Power
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Agilent Spectrum Analyzer - Channel Power
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Ref Offset 32 dB
Ref 30,00 dBm

02: 12,20 PMNoY 08 2015
Center Freq: 2593000000 GHz Radlo Std: None
Trig: Frea Run AvglHold:>10/10

#Amen: € dB Radlo Device: BTS
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Channel Power

26.80 dBm /14 MHz

Power Spectral Density

-44.66 dBm /Hz

Plot Peak Output Power/ 20
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Agilent Spectrum Analyzer - Channel Power

¥FGain:Low

Ref Offset 32 dB

Center Freq: 2682000000 GHz
Trig: Free Run AvglHold:>10/10
#Anen: 6 dB

WipAir 8000-2.5 GHz

02:14/17 PMNov 08

0 2015
Radlo Std: None

Radlo Device: BTS

Ref 30,00 dBm

A A
P ymid
iy W
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HRes BW 300 kHz
h

VBW 3 MHz

Channel Power

26.32 dBm /14 MHz

Agilent Spectrum Analyzer - Channel Power

Ref Value 25.00 dBm

MFGain:Low

Ref Offset 32 dB
Ref 25.00 dBm

Power Spectral Density

-45.14 dBm /Hz

Plot Peak Output Power/ 21

Center Freq: 2507000000 GHz
Trig: Free Run AvglHold:>10/10
#Amen: € dB

23 PMNoY 08, 2015

a2
Radlo Std: None

Radlo Device: BTS
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Center 2.507 GHz

HRes BW 300 kHz
h

VBW 3 MHz

Channel Power

27.00 dBm /20 MHz

Power Spectral Density

-46.01 dBm /Hz

Plot Peak Output Power/ 22
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e L3 213 C 1 WipAir 8000-2.5 GHz

Agilent Spectrum Analyzer - Channel Power
0218 30 PMhov 08 2015
Center Freq: 2593000000 GHz Radlo Std: None
~ Trig: Free Run AvglHold:>10/10
MFGain:Low #Anen: 6 dB Radlo Device: BTS

Ref Offset 32 dB
Ref 25.00 dBm
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#Res BW 300 kHz VBEW 3 MHz
A R—

Channel Power Power Spectral Density

26.87 dBm /20 MHz -46.14 dBm /Hz

Plot Peak Output Power/ 23

Agilent Spectrum Analyzer - Channel Power
1 02:21:49 PMNOY 06, 2015
Center F;eq 2.679000000 GHz Center Freq: 2679000000 GHz Radlo Std: None
B Trig: Free Run AvglHold:>10/10
MFGain:Low #Amen: € dB Radlo Device: BTS

Ref Offset 32 dB
Ref 25.00 dBm
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h E——

Channel Power Power Spectral Density

26.53 dBm /20 MHz -46.48 dBm /Hz

Plot Peak Output Power/ 24
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7. Band Edge

Equipment Under Test WipAir 8000-2.5 GHz

Test Method According to FCC §2.1051, 27.53(m)

Date 08.11.2015

Relative Humidity 40%

Ambient Temperature | 25°C

Air Pressure 1010 hPa

Test Setup Figure 2

Testing Engineer: 1. Arbitman Date :08.11.2015
7.1. Test Results Summary & Conclusions

The E.U.T was found in compliance with FCC 82.1051, 27.53(m) Band Edge limits
7.2. Limits of Conducted Emission at Antenna Terminals

According to Part 27C, out of band emission shall be attenuated by 43 + 10 log (P)
dBc, equates to -13.0dBm.

7.3. Test Instrumentation and Equipment

Table 25: Test Instrumentation and Equipment

Item Model P/N Manufacturer Next Date Calibration
Spectrum Analyzer N9020A 20041738908 | Agilent 14.09.2016
30 dB Attenuator 769-30 Narda 21.05.2016
7.4. Test Procedure

As per 47 CFR, Section 2.1051, 2.1047 and 27.53(m)
The test was performed to measure the Band Edge emission at RF antenna connector.

The EUT was set up as shown in Figure 3. The EUT was started and sufficient time
for stabilization was allowed.

The emission mask was measured using the spectrum analyzer.

Measurements were done for top and bottom frequencies, for each channel BW 5,
10, 14 and 20 MHz

EUT Attenuator 30db Spectrum Analyzer

Termination
50 ohm

Figure 3: Test Setup for Emission Mask
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7.5.

7.6.

WipAir 8000-2.5 GHz
Test Results for Port A
Table 26: 5 MHz BW Test Results
Frequency (MHz) Limit (dBm) Plot Reference Pass/ Fail
Low - 2500 13 1 Pass
High - 2687 2 Pass
Table 27: 10 MHz BW Test Results
Frequency (MHz) Limit (dBm) Plot Reference Pass/ Fail
Low - 2501 13 3 Pass
High - 2685 4 Pass
Table 28: 14 MHz BW Test Results
Frequency (MHz) Limit (dBm) Plot Reference Pass/ Fail
Low - 2503 13 5 Pass
High - 2682 6 Pass
Table 29: 20 MHz BW Test Results
Frequency (MHz) Limit (dBm) Plot Reference Pass/ Fail
Low - 2506 13 7 Pass
High - 2680 8 Pass
Test Results for Port B
Table 30: 5 MHz BW Test Results
Frequency (MHz) Limit (dBm) Plot Reference Pass/ Fail
Low - 2500 13 9 Pass
High - 2687 10 Pass
Table 31: 10 MHz BW Test Results
Frequency (MHz) Limit (dBm) Plot Reference Pass/ Fail
Low - 2501 13 11 Pass
High - 2685 12 Pass
Table 32: 14 MHz BW Test Results
Frequency (MHz) Limit (dBm) Plot Reference Pass/ Fail
Low - 2503 13 13 Pass
High - 2682 14 Pass
Table 33: 20 MHz BW Test Results
Frequency (MHz) Limit (dBm) Plot Reference Pass/ Fail
Low - 2506 13 15 Pass
High - 2680 16 Pass
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et Ll 203 C 1 WipAir 8000-2.5 GHz

Agilent Spectrum Analyzer - Swept S4

Marker 1 2.496000000000 GHz Avg Type: Log-Pur
PNO: Wide 5o 1rig:Free Run AvglHold:>100/100

IFGain:l ow Atten: 6 dB
Mkr1 2.496 000 GHz
Ref Offset 32 dB A
Reef 275.'00 dBm -19.358 dBm

ace 1 Pass

Center 2.496000 GHz ' ' ‘ ' ' ~ Span 5.000 MHz
#Res BW 100 kHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

Plot Band Edge/ 1

12:00:40 PMNoy 08, 2015
Avg Type: Log-Pwr Y
PNO: Wide 5o 1rig:Free Run AvglHold:>100/100
IFGain:l ow Atten: 6 dB

Mkr1 2.680 000 GHz
-18.180 dBm

Center 2.600000 GHz ' ' ' ' ‘ ~ Span 5.000 MHz
#Res BW 100 kHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

Plot Band Edge/ 2
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Agilent Spectrum Analyzer - Swept S4
Span 8.00000000 MHz

Ref Offset 32 dB
Ref 27.00 dBm

Trig: Free Run

PNO: Wide 00
* Aten:6dB

IFGain:d ow

WipAir 8000-2.5 GHz

Avg Type: Log-Pwr
AvglHold:>100/100

Mkr1 2.496 000 GHz
-17.788 dBm

ace 1 Pass

CenAter_Z-:A%HOBb GHz
#Res BW 100 kHz

Ref Offset 32 dB
Ref 27.00 der

[ Trace 1 P3ss

[

Center 2.690000 GHz
#Res BW 100 kHz

N~

#VBW 1.0 MHz

Plot Band Edge/ 3

Trig: Free Run
Atten: 6 dB

PNO: Wide T
IFGain:l ow

PRI P P S DR N VT R S LT

Span 8.000 MHz
Sweep 1.000 ms (1001 pts)

12:12:54 PMNov 08, 2015
Avg Type: Log-Pwr T 1
Avgl|Hold>100/100

Mkr1 2.690 000 GHz
-20.360 dBm

AN AN NS S

#VBW 1.0 MHz

Plot Band Edge/ 4
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Span 8.000 MHz
Sweep 1.000 ms (1001 pts)
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Agilent Spectrum Analyzer - Swept S4
Marker 1 2.496000000000 GHz

Ref Offset 32 dB
Ref 27.00 dBm

PNO: Wide 5o 1rig:Free Run
IFGain:l ow Atten: 6 dB

WipAir 8000-2.5 GHz

Avg Type: Log-Pwr
AvglHold:>100/100

Mkr1 2.496 000 GHz
-22.876 dBm

ace 1 Pass

CenAter_Z-:A%HOBb GHz
#Res BW 200 kHz

Ref Offset 32 dB
Ref 27.00 der

Center 2.690000 GHz
#Res BW 200 kHz
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TR
PRSP SR DS LS p PR
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.
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Span 8.000 MHz
Sweep 1.000 ms (1001 pts)

Plot Band Edge/ 5

PNO: Wide :, rllgi Fras Run
IFGain:l ow Atten: 6 dB

12:2G: 14 PMNoy 08 2015
Avg Type: Log-Pur ¥ 1
AvglHold:>100/100

Mkr1 2.680 000 GHz
-19.979 dBm
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Span 8.000 MHz
Sweep 1.000 ms (1001 pts)

Plot Band Edge/ 6
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Agilent Spectrum Analyzer - Swept S4
Span 15.0000000 MHz

Ref Offset 32 dB
Ref 27.00 dBm

PHO: Fast 0
IFGain:d ow

WipAir 8000-2.5 GHz

Avg Type: Log-Pwr
Trig: Free Run AvglHold:>100/100

Atten: 6 dB
Mkr1 2.496 000 GHz
-16.402 dBm

ace 1 Pass

|
| A ) AT

e Mo SRSV
#‘P' Mol g e T NIWY

CenAter_Z-:A%HOBb GHz
#Res BW 200 kHz

Ref Offset 32 dB
Ref 27.00 der

[ Trace 1 P3ss

| PRSP O POT

Center 2.690000 GHz
#Res BW 200 kHz

PHO; Fast OO
IFGain:l ow

NS s e, o

P L it
AAMT™ Y

v o P A Pt

P

Span 15.00 MHz

#VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

Plot Band Edge/ 7

08 2015
Avg Type: Log-Pwr
Trig:Free Run Avgl|Hold>100/100

Atten: 6 dB
Mkr1 2.690 000 GHz
-20.189 dBm
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Span 15.00 MHz

#VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

Plot Band Edge/ 8
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Agilent Spectrum Analyzer - Swept S4
Marker 1 2.496000000000 GHz

Ref Offset 32 dB
Ref 27.00 dBm

PNO: Wide 5o 1rig:Free Run
IFGain:l ow Atten: 6 dB

WipAir 8000-2.5 GHz

Avg Type: Log-Pwr
AvglHold:>100/100

Mkr1 2.496 000 GHz
-25.554 dBm

ace 1 Pass

CenAter_Z-:A%HOBb GHz
#Res BW 100 kHz

Ref Offset 32 dB
Ref 27.00 der

Center 2.690000 GHz
#Res BW 100 kHz

#VBW 1.0 MHz

Plot Band Edge/ 9

PNO: Wide :, rllgi Fras Run
IFGain:l ow Atten: 6 dB

Span 5.000 MHz
Sweep 1.000 ms (1001 pts)

08 2015
Avg Type: Log-Pwr
Avgl|Hold>100/100

Mkr1 2.690 000 GHz
-19.087 dBm

#VBW 1.0 MHz

Plot Band Edge/ 10
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Span 5.000 MHz
Sweep 1.000 ms (1001 pts)
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et Ll 203 C 1 WipAir 8000-2.5 GHz

Agilent Spectrum Analyzer - Swept S4

Span 8.00000000 MHz Avg Type: Log-Pur
PNO: Wide 5o 1rig:Free Run AvglHold:>100/100

IFGain:l ow Atten: 6 dB
Mkr1 2.496 000 GHz
Ref Offset 32 dB > =
Ref 27.00 dBm -17.851 dBm

ace 1 Pass

e (o L VA

£ AATPAS
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|
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Center 2.496000 GHz ' ' ‘ ' ' ~ Span 8.000 MHz
#Res BW 100 kHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

Plot Band Edge/ 11

12:11:43 PMNoy 08, 2015
Avg Type: Log-Pwr T
PNO: Wide 5o 1rig:Free Run AvglHold:>100/100
IFGain:l ow Atten: 6 dB

Mkr1 2.690 000 GHz
-17.413 dBm

S N A
J WAL A A
WA N

Center 2.600000 GHz ' ' ' ' ‘ ~ Span 8.000 MHz
#Res BW 100 kHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

Plot Band Edge/ 12

49/102 EMC/30020FC15153 11.11.2015




Elbit Systems

Agilent Spectrum Analyzer - Swept S4
Marker 1 2.496000000000 GHz

Ref Offset 32 dB
Ref 27.00 dBm

WipAir 8000-2.5 GHz

Avg Type: Log-Pwr
PNO: Wide 5o 1rig:Free Run AvglHold:>100/100
IFGain:l ow Atten: 6 dB
Mkr1 2.496 000 GHz
-17.582 dBm
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CenAter_Z-:A%HOBb GHz
#Res BW 200 kHz

Ref Offset 32 dB
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Center 2.690000 GHz
#Res BW 200 kHz
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Span 8.000 MHz
#VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

Plot Band Edge/ 13

12:2G144 PMNoy 08 2015
Avg Type: Log-Pwr T 1
PNO: Wide 5o 1rig:Free Run AvglHold:>100/100
IFGain:l ow Atten: 6 dB

Mkr1 2.680 000 GHz
-18.149 dBm
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Span 8.000 MHz
#VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

Plot Band Edge/ 14
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Agilent Spectrum Analyzer - Swept S4

Span 15.0000000 MHz
Trig: Free Run

PHO: Fast o0
* Aten:6dB

IFGain:d ow

Ref Offset 32 dB
Ref 27.00 dBm

WipAir 8000-2.5 GHz

Avg Type: Log-Pwr
AvglHold:>100/100

Mkr1 2.496 000 GHz
-17.171 dBm

ace 1 Pass
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CenAter_Z-:A%HOBb GHz

#Res BW 200 kHz #VBW 1.0 MHz

Plot Band Edge/ 15

Trig: Free Run
Atten: 6 dB

PHO: Fast
IFGain:l ow

Ref Offset 32 dB
Ref 27.00 der

f
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Span 15.00 MHz
Sweep 1.000 ms (1001 pts)

08 2015
Avg Type: Log-Pwr
Avgl|Hold>100/100

Mkr1 2.690 000 GHz
-17.143 dBm

[ Trace 1 P3ss
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Center 2.690000 GHz
#Res BW 200 kHz #VBW 1.0 MHz

Plot Band Edge/ 16

51/102

Span 15.00 MHz
Sweep 1.000 ms (1001 pts)

EMC/30020FC15153 11.11.2015




ElIbit Systems

e L3 373 C'1 WipAir 8000-2.5 GHz
8. CONDUCTED SPURIOUS EMISSIONS

Equipment Under Test WipAir 8000-2.5 GHz
Test Method According to FCC §2.1051, 27.53(m)
Date 08.11.2015
Relative Humidity 40%
Ambient Temperature | 25°C
Air Pressure 1010 hPa
Test Setup Figure 2
Testing Engineer: 1. Arbitman Date :08.11.2015
8.1. Test Results Summary & Conclusions
The E.U.T was found in compliance with §2.1051, 27.53(m) Conducted Spurious
Emissions limits
8.2. Limits of Conducted Emission at Antenna Terminals
According to Part 27C, out of band emission shall be attenuated by 43 + 10 log (P)
dBc, equates to -13.0dBm.
8.3. Test Instrumentation and Equipment
Table 34: Test Instrumentation and Equipment
Item Model P/N Manufacturer | Next Date Calibration
Spectrum Analyzer N9020A 20041738908 | Agilent 14.09.2016
10 dB Attenuator 355D HP 24.05.2016
Splitter 11667A Agilent 22.10.2016
8.4. Test Procedure
As per 47 CFR, Sections 2.1051, 27.53(m)
8.4.1. Test Procedure for Combined TX chain testing

The EUT was started and set in Tx mode. Sufficient time for stabilization was
allowed.

The EUT was adjusted to produce maximum available to end user RF output power
and the highest emission level within the authorized band was measured.

Measurements were done for top, middle and bottom frequencies, for worst case
highest output power utilizing 5, 10, 14 & 20 MHz channel band width using
Spectrum Analyzer.

The test set up is shown in Figure 4 below.

EUT

Attenuator
10db Att t
Spliter/Combiner = elr(;udzor —Spectrum Analyzer
Attenuator
10db

Figure 4: Test Setup for Spurious Emission Test — Combined TX Chains Measurements
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e L2l a2 C 'l WipAir 8000-2.5 GHz
Table 35: Test Results for Combined TX Chain 5MHz
Highest
Frequency Range o Spurious Plot Pass/
(MHz) Ftsusey alnk) Limit Emission Reference Fail
(dBm)
30 — 26,500 Low - 2500 N/A 1 Pass
Mid - 2593 -13dBm N/A 2 Pass
High - 2687 N/A 3 Pass
Table 36: Test Results for Combined TX Chain 10MHz
Highest
Frequency Range - Spurious Plot Pass/
(MHz) g (2] I Emission Reference Fail
(dBm)
Mid - 2593 -13dBm N/A 5 Pass
High - 2685 N/A 6 Pass
Table 37: Test Results for Combined TX Chain 14MHz
Highest
Frequency Range —— Spurious Plot Pass/
(MHz) Frequency (MH2) Limit Emission Reference Fail
(dBm)
0.15 — 26,500 Low - 2503 N/A 7 Pass
Mid - 2593 -13dBm N/A 8 Pass
High - 2682 N/A 9 Pass
Table 38: Test Results for Combined TX Chain 20MHz
Highest
Frequency Range - Spurious Plot Pass/
(MHz) B (ilar) Limit Emission Reference Fail
(dBm)
Mid - 2593 -13dBm N/A 11 Pass
High - 2680 N/A 12 Pass
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Agilent Spectrum Analyzer - Swept S4
Start Freq 10.000000 MHz

Ref Offset 32 dB
Ref 17.00 dBm

WipAir 8000-2.5 GHz

Avg Type: Log-Pwr
PHO: Fast 5o 1rig:Free Run AvglHold: 471100
IFGain:d ow Atten: 6 dB
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Start 10 MHz
#Res BW 1.0 MHz

VES

Agilent Spectrum Analyzer - Swept S4
Start Freq 10.000000 MHz

Ref Offset 32 dB
i Ref 17.00 dBm

Stop 26.50 GHz
#VBW 8.0 MHz Sweep 66.27 ms (1001 pts)

Plot Conducted Spurious Emissions/ 1

01:34: 32 PMNoy (8 2015
Avg Type: Log-Pwr T 1
PHO: Fast 5o Trig:Free Run Avg|Hold: 871100
IFGain:l ow Atten: 6 dB
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Start 10 MHz
#Res BW 1.0 MHz

Stop 26.50 GHz
#VBW 8.0 MHz Sweep 66.27 ms (1001 pts)

Plot Conducted Spurious Emissions/ 2
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Agilent Spectrum Analyzer - Swept S4
Start Freq 10.000000 MHz

Ref Offset 32 dB
Ref 17.00 dBm

WipAir 8000-2.5 GHz

Avg Type: Log-Pwr
PHO: Fast 5o 1rig:Free Run AvglHold: 72/100
IFGain:d ow Atten: 6 dB
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Start 10 MHz
#Res BW 1.0 MHz

VES

Agilent Spectrum Analyzer - Swept S4
Start Freq 10.000000 MHz

Ref Offset 32 dB
Ref 17.00 dBm

Stop 26.50 GHz
#VBW 8.0 MHz Sweep 66.27 ms (1001 pts)

Plot Conducted Spurious Emissions/ 3

01:37:04 PMNov (8 2015
Avg Type: Log-Pwr T 1
PHO: Fast 5o Trig:Free Run Avgl|Hold:>100/100

IFGain:l ow Atten: 6 dB
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Start 10 MHz
#Res BW 1.0 MHz

Stop 26.50 GHz
#VBW 8.0 MHz Sweep 66.27 ms (1001 pts)

Plot Conducted Spurious Emissions/ 4
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Agilent Spectrum Analyzer - Swept S4

Start Freq 10.000000 MHz Avg Type: Log-Pur
PHO: Fast 5o Trig: Free Run AvglHold: 68/100

IFGain:l ow Atten: 6 dB

Ref Offset 32 dB
ReL 17.00 dBm
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Start 10 MHz Stop 26.50 GHz
#Res BW 1.0 MHz #VEW 8.0 MHz Sweep 66.27 ms (1001 pts)

VES

Plot Conducted Spurious Emissions/ 5

Agilent Spectrum Analyzer - Swept S4
~ - 01:38: 15 PMNov (8 2015
Start Freq 10.000000 MHz Avg Type: Log-Pur T
PHO: fast oo Trig:Free Run AvglHold:>100/100
g -
IFGain:d ow Atten: 6 dB

Ref Offset 32 dB
i Ref 17.00 dBm
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Start 10 MHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 8.0 MHz Sweep 66.27 ms (1001 pts)

Plot Conducted Spurious Emissions/ 6
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Agilent Spectrum Analyzer - Swept S4

Ref Value 17.00 dBm Avg Type: Log-Pwr
PHO: Fast 5o 1rig:Free Run AvglHold: 71/100

IFGain:l ow Atten: 6 dB

Ref Offset 32 dB
Ref 17.00 dBm
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Start 10 MHz Stop 26.50 GHz
#Res BW 1.0 MHz #VEW 8.0 MHz Sweep 66.27 ms (1001 pts)

VES

Plot Conducted Spurious Emissions/ 7

Agilent Spectrum Analyzer - Swept S4

r . € 2015

Ref Value 17.00 dBm : Avg Type: Log-Pur
PHO: Fast 5o Trig:Free Run Avgl|Hold:>100/100
IFGain:l ow Atten: 6 dB

Ref Offset 32 dB
Ref 17.00 dBm
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Start 10 MHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 8.0 MHz Sweep 66.27 ms (1001 pts)

Plot Conducted Spurious Emissions/ 8
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Agilent Spectrum Analyzer - Swept S4

Ref Value 17.00 dBm Avg Type: Log-Pwr
PHO: Fast 5o Trig: Free Run Avgl|Hold:>100/100

IFGain:l ow Atten: 6 dB

Ref Offset 32 dB
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9. RADIATED EMISSION

WipAir 8000-2.5 GHz

Equipment Under Test

WipAir 8000-2.5 GHz

Test Method

According to FCC § 2.1053, 27.53(m)

Date 10.11.2015
Relative Humidity 40%
Ambient Temperature | 25°C

Air Pressure 1010 hPa
Test Setup Figure 1

Testing Engineer: 1. Arbitman

Date 10.11.2015

9.1. Test Results Summary & Conclusions
The E.U.T was found in compliance with 27.53 (m) for Radiated Emission
requirements.
No spurious or harmonic emissions found 40dBc below limits. No substitution was
required.
9.2, Limits of Radiated Interference Field Strength according 27.53 (m)
43 + 10 log (P) dBc, equates to -13.0dBm.
Table 39: Limits For 27.53
Frequency Attenuation below ERP of Spurious, Equivalent Field Strength
MHz Carrier dBc dBm* Limit @ 3m dB (uV/m)**
0.009 — 10"
harmony 43 + 10 log (P) -13 82.23

43 + 10 log (P) dBc, equates to -13.0dBm

**: Equivalent field strength limit was calculated from the maximum allowed ERP of spurious as follows:
E = sqrt (30*P*1.64) /r, where P is ERP in Watts; 1.64 is the numeric gain of ideal dipole antenna and r is distance

in meters to EUT.

9.3.

Test Instrumentation and Equipment

Table 40: Test Instrumentation and Equipment

Item Model P/N Manufactur Next Date
er Calibration

Spectrum Analyzer N9020A 20041738908 | Agilent 14.09.2016
Broadband Antenna BTA-L Frankonia 05.01.2017
Guide Antenna (1-40 GHz)
Double Ridge Guide Antenna(18-40GHz) DRG-1840/A 20043114501 | ARA 21.07.2016
Low Noise Amplifier (0-1GHz) AM-1300-N 20042213104 | MITEQ 25.08.2016
Low Noise Amplifier (1-18 GHz) PE 2-38-218-3R5 | 20042214702 | Planer 25.08.2016
Low Noise Amplifier (10 k — 1 GHz) AM-1300-N 20042213104 | MITEQ
Low Noise Amplifier (18-26GHz) PTB-33-18G-26G | 20042214102 | Planar 25.08.2016
Signal Generator NSS183A 20041156615 | Agilent 18.09.2016
Substitution antenna DRG-118/A 20043115807 | ARA 05.09.2017
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9.4. Test Procedure

As per 47 CFR, Sections 2.1053 and 27.53 (Q);

The radiated emissions measurements were on the 3m semi anechoic chamber. The
EUT and other support equipment were placed on a non-conductive turntable above
the ground plane. The interconnecting cables from outside test site were inserted at the
point where the cables reach the turntable.

The frequency spectrum from 30 MHz to up to 10th harmonic of the fundamental
frequency was scanned and emission levels maximized at each frequency recorded.
The system was rotated 360°, and the antenna was varied in height between 1.0 m and
4.0 m in order to determine the maximum emission levels. This procedure was
performed for both horizontal and vertical polarization of the receiving antenna.

The maximum radiated emission was recorded. No spurious or harmonic emissions
found 40dBs below limits. No substitution was required.

9.5. Radiated Test Setup

EUT Ant Tower  1-4m
Variable

.

3m > Test
Receiver
W
Turn Table | :
Ground Plan
Figure 4: Radiated Emission Test Configuration
9.6. Test Results
9.6.1. 30 MHz-1 GHz
Table 41: 5 MHz Bandwidth Test Result
Frequency (MHz) Polarization Res. BW (kHz) Plot No. PASS/FAIL
Low - 2500 1 Pass
Middle - 2593 Horizontal & Vertical 120 2 Pass
High - 2687 3 Pass
o 50 Ohm termination for both RF ports
Table 42: 10 MHz Bandwidth Test Result
Frequency (MHz) Polarization Res. BW (kHz) Plot No. PASS/FAIL
Low - 2501 4 Pass
Middle - 2593 Horizontal & Vertical 120 5 Pass
High - 2685 6 Pass

o 50 Ohm termination for both RF ports
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—” Lad and C WipAir 8000-2.5 GHz
Table 43: 14 MHz Bandwidth Test Result
Frequency (MHz) Polarization Res. BW (kHz) Plot No. PASS/FAIL
Low - 2504 7 Pass
Middle - 2593 Horizontal & Vertical 120 8 Pass
High - 2682 9 Pass
o 50 Ohm termination for both RF ports
Table 44: 20 MHz Bandwidth Test Result
Frequency (MHz) Polarization Res. BW (kHz) Plot No. PASS/FAIL
Low - 2507 10 Pass
Middle - 2593 Horizontal & Vertical 120 11 Pass
High - 2679 12 Pass
o 50 Ohm termination for both RF ports
9.6.2. 1-18 GHz
Table 45: 5 MHz Bandwidth Test Result
Frequency (MHz) Polarization Res. BW (kHz) Plot No. PASS/FAIL
Low - 2500 13 Pass
Middle - 2593 Horizontal & Vertical 1000 14 Pass
High - 2687 15 Pass
o 50 Ohm termination for both RF ports
Table 46: 10 MHz Bandwidth Test Result
Frequency (MHz) Polarization Res. BW (kHz) Plot No. PASS/FAIL
Low - 2501 16 Pass
Middle - 2593 Horizontal & Vertical 1000 17 Pass
High - 2685 18 Pass
o 50 Ohm termination for both RF ports
Table 47: 14 MHz Bandwidth Test Result
Frequency (MHz) Polarization Res. BW (kHz) Plot No. PASS/FAIL
Low - 2504 19 Pass
Middle - 2593 Horizontal & Vertical 1000 20 Pass
High - 2682 21 Pass
o 50 Ohm termination for both RF ports
Table 48: 20 MHz Bandwidth Test Result
Frequency (MHz) Polarization Res. BW (kHz) Plot No. PASS/FAIL
Low - 2507 22 Pass
Middle - 2593 Horizontal & Vertical 1000 23 Pass
High - 2679 24 Pass

o 50 Ohm termination for both RF ports

62/102

EMC/30020FC15153 11.11.2015




ElIbit Systems

—” Lad and C WipAir 8000-2.5 GHz
9.6.3. 18-26.5 GHz
Table 49: 5 MHz Bandwidth Test Result
Frequency (MHz) Polarization Res. BW (kHz) Plot No. PASS/FAIL
Low - 2500 25 Pass
Middle - 2593 Horizontal & Vertical 1000 26 Pass
High - 2687 27 Pass
o 50 Ohm termination for both RF ports
Table 50: 10 MHz Bandwidth Test Result
Frequency (MHz) Polarization Res. BW (kHz) Plot No. PASS/FAIL
Low - 2501 28 Pass
Middle - 2593 Horizontal & Vertical 1000 29 Pass
High - 2685 30 Pass
o 50 Ohm termination for both RF ports
Table 51: 14 MHz Bandwidth Test Result
Frequency (MHz) Polarization Res. BW (kHz) Plot No. PASS/FAIL
Low - 2504 31 Pass
Middle - 2593 Horizontal & Vertical 1000 32 Pass
High - 2682 33 Pass
o 50 Ohm termination for both RF ports
Table 52: 20 MHz Bandwidth Test Result
Frequency (MHz) Polarization Res. BW (kHz) Plot No. PASS/FAIL
Low - 2507 34 Pass
Middle - 2593 Horizontal & Vertical 1000 35 Pass
High - 2679 36 Pass

o 50 Ohm termination for both RF ports
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Photograph for Radiated Emission Test Setup/ 1
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PRy WipAir 8000-2.6 GHz

— ‘
Photograph for Radiated Emission Test Setup/ 3
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Test Results Plot No 1

FCC 47.27: 0.3-1 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuvV

Date of Test: 10.11.2015 RBW: 100 kHz

Test Engineer: llya Arbitman VBW: 300 kHz

Antenna: Frankonia gray BTA-L_B 3m Sweep Time: Auto [694.64 ms]

Polarization: Horizontal and Vertical Pre Amplifier LNA 10 kHz-1 GHz 30 dB

TEST REMARKS: Tuesday, November 10, 2015

5 MHz low 2500 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70
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40

Level (dBuV/m)

30
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<
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20 i

10 Ei/j \/"V‘L J \1 ) MMMWWM
I: Wl
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30M 50 M 100M 200M 300M 500 M

Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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L2l a0t C'l WipAir 8000-2.56 GHz

Test Results Plot No 2

FCC 47.27: 0.3-1 GHz

Test & EUT General Information Receiver Setting
EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuvV
Date of Test: 10.11.2015 RBW: 100 kHz
Test Engineer: llya Arbitman VBW: 300 kHz
Antenna: Frankonia gray BTA-L_B 3m Sweep Time: Auto [694.64 ms]
Polarization: Horizontal and Vertical Pre Amplifier LNA 10 kHz-1 GHz 30 dB

TEST REMARKS: Tuesday, November 10, 2015
5 MHz mid 2593 MHz

Peak

% Radiated Interference FCC 47 Part 27
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Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.
None
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Test Results Plot No 3

FCC 47.27: 0.3-1 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information Receiver Setting
EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuvV
Date of Test: 10.11.2015 RBW: 100 kHz
Test Engineer: llya Arbitman VBW: 300 kHz
Antenna: Frankonia gray BTA-L_B 3m Sweep Time: Auto [694.64 ms]
Polarization: Horizontal and Vertical Pre Amplifier LNA 10 kHz-1 GHz 30 dB

TEST REMARKS: Tuesday, November 10, 2015
5 MHz high 2687 MHz

Peak

% Radiated Interference FCC 47 Part 27
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Frequency (Hz)

MAXIMUM RESULT DEVIATION:

Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 4

FCC 47.27: 0.3-1 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuvV

Date of Test: 10.11.2015 RBW: 100 kHz

Test Engineer: llya Arbitman VBW: 300 kHz

Antenna: Frankonia gray BTA-L_B 3m Sweep Time: Auto [694.64 ms]

Polarization: Horizontal and Vertical Pre Amplifier LNA 10 kHz-1 GHz 30 dB

TEST REMARKS: Tuesday, November 10, 2015
10 MHz low 2501 MHz

Peak

% Radiated Interference FCC 47 Part 27
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MAXIMUM RESULT DEVIATION:

500 M 1000 M

Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Land and CY

Test Results Plot No 5

FCC 47.27: 0.3-1 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuvV

Date of Test: 10.11.2015 RBW: 100 kHz

Test Engineer: llya Arbitman VBW: 300 kHz

Antenna: Frankonia gray BTA-L_B 3m Sweep Time: Auto [694.64 ms]

Polarization: Horizontal and Vertical Pre Amplifier LNA 10 kHz-1 GHz 30 dB

TEST REMARKS: Tuesday, November 10, 2015

10 MHz mid 2593

Peak
90
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Radiated Interference FCC 47 Part 27
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MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 6

FCC 47.27: 0.3-1 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuvV
Date of Test: 10.11.2015 RBW: 100 kHz
Test Engineer: llya Arbitman VBW: 300 kHz
Antenna: Frankonia gray BTA-L_B 3m Sweep Time: Auto [694.64 ms]
Polarization: Horizontal and Vertical Pre Amplifier LNA 10 kHz-1 GHz 30 dB
TEST REMARKS: Tuesday, November 10, 2015
10 MHz high 2685 MHz
Peak Radiated Interference FCC 47 Part 27
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Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Resu

Its Plot No 7

FCC 47.27: 0.3-1 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information Receiver Setting
EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuvV
Date of Test: 10.11.2015 RBW: 100 kHz
Test Engineer: llya Arbitman VBW: 300 kHz
Antenna: Frankonia gray BTA-L_B 3m Sweep Time: Auto [694.64 ms]
Polarization: Horizontal and Vertical Pre Amplifier LNA 10 kHz-1 GHz 30 dB
TEST REMARKS: Tuesday, November 10, 2015
14 MHz low 2504 MHz
Peak Radiated Interference FCC 47 Part 27
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MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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e Lo 2 C 1 WipAir 8000-2.56 GHz

Test Results Plot No 8

FCC 47.27: 0.3-1 GHz

Test & EUT General Information Receiver Setting
EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuvV
Date of Test: 10.11.2015 RBW: 100 kHz
Test Engineer: llya Arbitman VBW: 300 kHz
Antenna: Frankonia gray BTA-L_B 3m Sweep Time: Auto [694.64 ms]
Polarization: Horizontal and Vertical Pre Amplifier LNA 10 kHz-1 GHz 30 dB

TEST REMARKS: Tuesday, November 10, 2015
14 MHz mid 2593 MHz

Peak

% Radiated Interference FCC 47 Part 27
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MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.
None
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Test Results Plot No 9

FCC 47.27: 0.3-1 GHz

Test & EUT General Information Receiver Setting
EUT Name: WipAir 8000-2.5 GHz Spect Analyzer Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuvV
Date of Test: 10.11.2015 RBW: 100 kHz
Test Engineer: llya Arbitman VBW: 300 kHz
Antenna: g:mkonla gray BTA-LB Sweep Time: Auto [694.64 ms]
Polarization: Horizontal and Vertical Pre Amplifier LNA 10 kHz-1 GHz 30 dB

TEST REMARKS: Tuesday, November 10, 2015
14 MHz high 2682 MHz

Peak

% Radiated Interference FCC 47 Part 27

80

70

60

50

40

Level (dBpVv/m)

I~

30

\/\A//h
I

20

<

—
3

10

A ==

30M 50M 100M 200 M 300 M 500 M 1000 M

Frequency (Hz)
MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.
None
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Test Results Plot No 10

FCC 47.27: 0.3-1 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuvV

Date of Test: 10.11.2015 RBW: 100 kHz

Test Engineer: llya Arbitman VBW: 300 kHz

Antenna: Frankonia gray BTA-L_B 3m Sweep Time: Auto [694.64 ms]

Polarization: Horizontal and Vertical Pre Amplifier LNA 10 kHz-1 GHz 30 dB

TEST REMARKS: Tuesday, November 10, 2015

20 MHz low 2507 MHz

Peak
90

Radiated Interference FCC 47 Part 27
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MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 11

FCC 47.27: 0.3-1 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuvV

Date of Test: 10.11.2015 RBW: 100 kHz

Test Engineer: llya Arbitman VBW: 300 kHz

Antenna: Frankonia gray BTA-L_B 3m Sweep Time: Auto [694.64 ms]

Polarization: Horizontal and Vertical Pre Amplifier LNA 10 kHz-1 GHz 30 dB

TEST REMARKS: Tuesday, November 10, 2015

20 MHz mid 2593 MHz

Peak
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Radiated Interference FCC 47 Part 27
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MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 12

FCC 47.27: 0.3-1 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuvV

Date of Test: 10.11.2015 RBW: 100 kHz

Test Engineer: llya Arbitman VBW: 300 kHz

Antenna: Frankonia gray BTA-L_B 3m Sweep Time: Auto [694.64 ms]

Polarization: Horizontal and Vertical Pre Amplifier LNA 10 kHz-1 GHz 30 dB

TEST REMARKS: Tuesday, November 10, 2015

20 MHz high 267 9MHz

Peak
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Radiated Interference FCC 47 Part 27
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MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 13

FCC 47.27: 1-18 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
S/N: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG-118/A 1-18 GHz 1319 | Sweep Time: Auto [170.03 ms]
Polarization: Horizontal Pre Amplifier pre amp 1 GHz-18 GHz

TEST REMARKS: Tuesday, November 10, 2015
5 MHz Low 2500 MHz

Peak

Radiated Interference FCC 47 Part 27
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MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 14

FCC 47.27: 1-18 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
S/N: 041A0400157E Ref. Level: 80 dBpvV
Date of Test: | 10.11.2015 RBW: 1000 kHz
Test Engineer: | llya Arbitman VBW: 3 MHz
Antenna: ARA DRG-118/A 1-18 GHz 1319 | Sweep Time: Auto [170.03 ms]
Polarization: Horizontal Pre Amplifier pre amp 1 GHz-18 GHz
TEST REMARKS: Tuesday, November 10, 2015
5 MHz Mid 2593 MHz
Peak Radiated Interference FCC 47 Part 27
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MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 15

FCC 47.27: 1-18 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
S/N: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG-118/A 1-18 GHz 1319 | Sweep Time: Auto [170.03 ms]
Polarization: Horizontal Pre Amplifier pre amp 1 GHz-18 GHz

TEST REMARKS: Tuesday, November 10, 2015
5 MHz high 2687 MHz

Peak
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Radiated Interference FCC 47 Part 27
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MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 16

FCC 47.27: 1-18 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
S/N: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG-118/A 1-18 GHz 1319 | Sweep Time: Auto [170.03 ms]

Polarization: Horizontal Pre Amplifier pre amp 1 GHz-18 GHz

TEST REMARKS: Tuesday, November 10, 2015
10 MHz low 2501 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

T

oA

40

WW\NWWM

L b

20

1000 M

2G 3G

5G

Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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WipAir 8000-2.5 GHz

Test Results Plot No 17

FCC 47.27: 1-18 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
S/N: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG-118/A 1-18 GHz 1319 | Sweep Time: Auto [170.03 ms]
Polarization: Horizontal Pre Amplifier pre amp 1 GHz-18 GHz

TEST REMARKS: Tuesday, November 10, 2015
10 MHz Mid 2593 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40

3CW

WWM

20

1000 M

2G 3G

5G 10G 18G

Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 18

FCC 47.27: 1-18 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
S/N: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG-118/A 1-18 GHz 1319 | Sweep Time: Auto [170.03 ms]
Polarization: Horizontal Pre Amplifier pre amp 1 GHz-18 GHz

TEST REMARKS: Tuesday, November 10, 2015
10 MHz high 2685 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

N Ay

40
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e

WWWW

20

1000 M

2G 3G

5G

Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 19

FCC 47.27: 1-18 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
S/N: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG-118/A 1-18 GHz 1319 | Sweep Time: Auto [170.03 ms]
Polarization: Horizontal Pre Amplifier pre amp 1 GHz-18 GHz

TEST REMARKS: Tuesday, November 10, 2015
14 MHz low 2504 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

Ay

40
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WWWWW

NV Lo

20

1000 M

2G 3G

5G

Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 20

FCC 47.27: 1-18 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
S/N: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG-118/A 1-18 GHz 1319 | Sweep Time: Auto [170.03 ms]
Polarization: Horizontal Pre Amplifier pre amp 1 GHz-18 GHz

TEST REMARKS: Tuesday, November 10, 2015
14 MHz Mid 2593 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40

30va~wvw«

WMMWW

20

1000 M

2G 3G

5G

Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 21

FCC 47.27: 1-18 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
S/N: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG-118/A 1-18 GHz 1319 | Sweep Time: Auto [170.03 ms]

Polarization: Horizontal Pre Amplifier pre amp 1 GHz-18 GHz

TEST REMARKS: Tuesday, November 10, 2015
14 MHz high 2682 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40

30

et

20

1000 M

2G 3G

5G

Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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WipAir 8000-2.5 GHz

Test Results Plot No 22

FCC 47.27: 1-18 GHz

Test & EUT General Information Receiver Setting
EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
S/N: 041A0400157E Ref. Level: 80 dBuvV
Date of Test: | 10.11.2015 RBW: 1000 kHz
Test Engineer: | llya Arbitman VBW: 3 MHz
Antenna: ARA DRG-118/A 1-18 GHz 1319 | Sweep Time: Auto [170.03 ms]
Polarization: Horizontal Pre Amplifier pre amp 1 GHz-18 GHz

TEST REMARKS: Tuesday, November 10, 2015
20 MHz low 2507 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

R

40

30

P

WW

20

1000 M

2G 3G

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

5G

Frequency (Hz)
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Test Results Plot No 23

FCC 47.27: 1-18 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
S/N: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG-118/A 1-18 GHz 1319 | Sweep Time: Auto [170.03 ms]

Polarization: Horizontal Pre Amplifier pre amp 1 GHz-18 GHz

TEST REMARKS: Tuesday, November 10, 2015
20 MHz Mid 2593 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40

SCMN\AMW

I i

MWWWMMWW

20

1000 M

2G 3G

5G

Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 24

FCC 47.27: 1-18 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
S/N: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG-118/A 1-18 GHz 1319 | Sweep Time: Auto [170.03 ms]
Polarization: Horizontal Pre Amplifier pre amp 1 GHz-18 GHz

TEST REMARKS: Tuesday, November 10, 2015
20 MHz high 2679 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

e

40

3CWWW
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20

1000 M

2G 3G

5G

Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None
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Test Results Plot No 25

FCC 47.27 18-26.5 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG1840 18-40 GHz SER-1058 | Sweep Time: Auto [85.05 ms]

Polarization: Horizontal and Vertical Pre Amplifier 18-26.5 GHz Pre Amplifier

TEST REMARKS: Tuesday, November 10, 2015

5 MHz low 2500 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40

30

AP o g o

by

20

180G

19.

0G 20.0G 210G

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

22

90/102

0G 230G

Frequency (Hz)

240G 250G 26.50 G
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WipAir 8000-2.5 GHz

Test Results Plot No 26

FCC 47.27: 18-26.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG1840 18-40 GHz SER-1058 | Sweep Time: Auto [85.05 ms]

Polarization: Horizontal and Vertical Pre Amplifier 18-26.5 GHz Pre Amplifier

TEST REMARKS: Tuesday, November 10, 2015
5 MHz mid 2593 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40

30

s il

Ay A i S

20

180G

19.

0G 20.0G 210G

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

220G 230G 240G 250G 26.50 G

Frequency (Hz)
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Test Results

Plot No 27

FCC 47.27: 18-26.5 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information Receiver Setting
EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
S/N: 041A0400157E Ref. Level: 80 dBuV
Date of Test: | 10.11.2015 RBW: 1000 kHz
Test Engineer: | llya Arbitman VBW: 3 MHz
Antenna: ARA DRG1840 18-40 GHz SER-1058 | Sweep Time: Auto [85.05 ms]
Polarization: Horizontal and Vertical Pre Amplifier 18-26.5 GHz Pre Amplifier

TEST REMARKS: Tuesday, November 10, 2015
5 MHz high 2687 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40

30

WWMWWWW%WWWWW i

20

180G

19.

0G 20.0G 210G

22

0G 230G

Frequency (Hz)

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

92/102
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WipAir 8000-2.5 GHz

Test Results Plot No 28

FCC 47.27: 18-26.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG1840 18-40 GHz SER-1058 | Sweep Time: Auto [85.05 ms]

Polarization: Horizontal and Vertical Pre Amplifier 18-26.5 GHz Pre Amplifier

TEST REMARKS: Tuesday, November 10, 2015
10 MHz low 2501 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40

30

20

180G

19.

0G 20.0G 210G

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

220G 230G 240G 250G 26.50 G

Frequency (Hz)
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WipAir 8000-2.5 GHz

Test Results Plot No 29

FCC 47.27: 18-26.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG1840 18-40 GHz SER-1058 | Sweep Time: Auto [85.05 ms]

Polarization: Horizontal and Vertical Pre Amplifier 18-26.5 GHz Pre Amplifier

TEST REMARKS: Tuesday, November 10, 2015
10 MHz mid 2593 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40

30

20

180G

19.

0G 20.0G 210G

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

220G 230G 240G 250G 26.50 G

Frequency (Hz)
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WipAir 8000-2.5 GHz

Test Results Plot No 30

FCC 47.27: 18-26.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG1840 18-40GHz SER-1058 | Sweep Time: Auto [85.05 ms]

Polarization: Horizontal and Vertical Pre Amplifier 18-26.5 GHz Pre Amplifier

TEST REMARKS: Tuesday, November 10, 2015
10 MHz high 2685 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40

30

WWWWWWW

20

180G

19.

0G 20.0G 210G

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

220G 230G 240G 250G 26.50 G

Frequency (Hz)
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WipAir 8000-2.5 GHz

Test Results Plot No 31

FCC 47.27: 18-26.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG1840 18-40 GHz SER-1058 | Sweep Time: Auto [85.05 ms]

Polarization: Horizontal and Vertical Pre Amplifier 18-26.5 GHz Pre Amplifier

TEST REMARKS: Tuesday, November 10, 2015
14 MHz low 2504 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40

30

20

180G

19.

0G 20.0G 210G

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

220G 230G 240G 250G 26.50 G

Frequency (Hz)
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WipAir 8000-2.5 GHz

Test Results Plot No 32

FCC 47.27: 18-26.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG1840 18-40 GHz SER-1058 | Sweep Time: Auto [85.05 ms]

Polarization: Horizontal and Vertical Pre Amplifier 18-26.5 GHz Pre Amplifier

TEST REMARKS: Tuesday, November 10, 2015
14 MHz mid 2593 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40

30

MMM o g g, WMMMW“W‘W L

20

180G

19.

0G 20.0G 210G

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

220G 230G 240G 250G 26.50 G

Frequency (Hz)
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WipAir 8000-2.5 GHz

Test Results Plot No 33

FCC 47.27: 18-26.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG1840 18-40GHz SER-1058 | Sweep Time: Auto [85.05 ms]

Polarization: Horizontal and Vertical Pre Amplifier 18-26.5 GHz Pre Amplifier

TEST REMARKS: Tuesday, November 10, 2015
14 MHz high 2682 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40

30

20

180G

19.

0G 20.0G 210G

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

220G 230G 240G 250G 26.50 G

Frequency (Hz)
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WipAir 8000-2.5 GHz

Test Results Plot No 34

FCC 47.27: 18-26.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG1840 18-40 GHz SER-1058 | Sweep Time: Auto [85.05 ms]

Polarization: Horizontal and Vertical Pre Amplifier 18-26.5 GHz Pre Amplifier

TEST REMARKS: Tuesday, November 10, 2015
20 MHz low 2507 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40

30

e W TR P T e

20

180G

19.

0G 20.0G 210G

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

220G 230G 240G 250G 26.50 G

Frequency (Hz)
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Test Results Plot No 35

FCC 47.27: 18-26.5 GHz

WipAir 8000-2.5 GHz

Test & EUT General Information Receiver Setting
EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
S/N: 041A0400157E Ref. Level: 80 dBuV
Date of Test: | 10.11.2015 RBW: 1000 kHz
Test Engineer: | llya Arbitman VBW: 3 MHz
Antenna: ARA DRG1840 18-40 GHz SER-1058 | Sweep Time: Auto [85.05 ms]
Polarization: Horizontal and Vertical Pre Amplifier 18-26.5 GHz Pre Amplifier

TEST REMARKS: Tuesday, November 10, 2015

20 MHz mid 2593 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40
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WWWWWW

o s

el

20

180G

19.

0G 20.0G 210G

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

22
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Frequency (Hz)
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WipAir 8000-2.5 GHz

Test Results Plot No 36

FCC 47.27: 18-26.5 GHz

Test & EUT General Information

Receiver Setting

EUT Name: WipAir 8000-2.5 GHz Spect Analyzer | Agilent Technologies N9020A
SIN: 041A0400157E Ref. Level: 80 dBuV

Date of Test: | 10.11.2015 RBW: 1000 kHz

Test Engineer: | llya Arbitman VBW: 3 MHz

Antenna: ARA DRG1840 18-40 GHz SER-1058 | Sweep Time: Auto [85.05 ms]

Polarization: Horizontal and Vertical Pre Amplifier 18-26.5 GHz Pre Amplifier

TEST REMARKS: Tuesday, November 10, 2015
20 MHz high 2679 MHz

Peak
90

Radiated Interference FCC 47 Part 27

80

70

40

30

SN [IPTIN B I o O o

20

180G

19.

0G 20.0G 210G

MAXIMUM RESULT DEVIATION:
Detect all peaks above 6 dB below the limit line with a maximum of 6 peaks.

None

220G 230G 240G 250G 26.50 G

Frequency (Hz)
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e L33 3033 C 1 WipAir 8000-2.56 GHz
10. FREQUENCY STABILITY WITH TEMPERATURE AND VOLTAGE VARIATION
Equipment Under Test WipAir 8000-2.5 GHz
Test Method According to FCC § 2.1055(a)(1), 27.54
Date 08.11.2016
Relative Humidity 40%
Ambient Temperature | 25°C
Air Pressure 1010 hPa
Test Setup Figure 1
Testing Engineer: I. Arbitman .## ¢ Date 08.11.2015
10.1. Test Procedure:
The EUT output was connected to the spectrum analyzer through 30db attenuator.
10.1.1. Voltage variation measurements:
The voltage to the EUT was set to +/-15% of the nominal voltage.
The output frequency was measured using spectrum analyzer and recorded in
Table 53.
10.1.2. Temperature variation measurements:
The environmental chamber’s temperature was reduced to -30 °C and then allows
sufficient time to stabilize (approximately 20 min after chamber reaches the assigned
temperature).
The temperature in the chamber was raised by 10 °C step from -30 °C to +50 °C.
The output frequency was measured using spectrum analyzer and recorded in table
53.
10.2. Limit
Within the Authorized Frequency block
Table 53: 20 MHz Bandwidth Test Result
5MHz band width 10MHz band width 14MHz band width 20MHz band width
Temperature | Voltage | Frequency | Frequency | Frequency | Frequenc | Frequency | Frequency | Frequency | Frequency
°C (VAC) | (MH2) (MHZ) (MHZ) | y(MHZ) | (MH2) (MHZ) (MHZ) (MHZ)
Nominal Frequency | 2500.000 | 2687.000 | 2501.000 | 2685.000 | 2504.000 | 2682.000 | 2507.000 | 2679.000
25 935 [ 2500.003 | 2687.008 | 2500.993 | 2684.986 | 2504.010 | 2682.000 | 2507.003 | 2679.007
25 110 [ 2500.003 | 2687.008 | 2500.993 | 2684.986 | 2504.010 | 2682.000 | 2507.003 | 2679.007
25 1265 | 2500.003 | 2687.008 | 2500.993 | 2684.986 | 2504.010 | 2682.000 | 2507.003 | 2679.007
-30 110 [ 2500.011 | 2687.015 | 2500.002 | 2684.995 | 2504.017 | 2682.007 | 2507.011 | 2679.013
-20 110 [ 2500.008 | 2687.012 | 2500.998 | 2684.992 | 2504.015 | 2682.005 | 2507.009 | 2679.011
-10 110 [ 2500.007 | 2687.011 | 2500.996 | 2684.990 | 2504.015 | 2682.004 | 2507.006 | 2679.010
0 110 [ 2500.006 | 2687.010 | 2500.996 | 2684.987 | 2504.012 | 2682.003 | 2507.003 | 2679.009
10 110 [ 2500.004 | 2687.009 | 2500.993 | 2684.986 | 2504.010 | 2682.003 | 2507.003 | 2679.008
20 110 [ 2500.003 | 2687.007 | 2500.994 | 2684.986 | 2504.012 | 2682.001 | 2507.001 | 2679.009
30 110 | 2500.001 | 2687.005 | 2500.992 | 2684.983 | 2504.009 | 2681.999 | 2507.002 | 2679.007
40 110 [ 2500.000 | 2687.002 | 2500.990 | 2684.983 | 2504.009 | 2681.998 | 2507.001 | 2679.005
50 110 [ 2500.000 | 2687.002 | 2500.988 | 2684.981 | 2504.007 | 2681.997 | 2507.000 | 2679.003
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